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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

RSS-247 FCC Part15 (15.247) , Subpart C
Stanqard Test Item Judgment Remark
Section
RSS-GEN 8.8
RSS-247 3.1 Conducted Emission PASS
15.207
RSS-247 5.2 (1) _
15.247 (a)(2) 6dB Bandwidth PASS
RSS-247 5.4 (3)
15.247 (b) Peak Output Power PASS
RSS-247 5.5 , _ —
15.247 (c) Radiated Spurious Emission PASS
RSS-247 5.2 (2) .
15.247 (d) Power Spectral Density PASS
RSS-247 5.5 —
15.205 Band Edge Emission PASS
RSS-247 5.4 _
15.203 Antenna Requirement PASS

NOTE:
(1)” N/A” denotes test is not applicable in this Test Report

(2) For all test, the setup authorization of the prototype testing software comes from the
customer. (including output power and other parameters)
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Shenzhen BCTC Technology Co., Ltd.

Report No.: BCTC-FY161004657-2E

1.1 TEST FACILITY

Shenzhen BCTC Technology Co., Ltd.
Add. : No.101,Yousong Road,Longhua New District, Shenzhen,China
FCC Registered No.: 187086
IC Registered No.:12655A

1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurementy + U » where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2 > providing a level of confidence of
approximately 95 % -

No. ltem Uncertainty
1 Conducted Emission Test +1.38dB

2 RF power,conducted +0.16dB

3 Spurious emissions,conducted +0.21dB

4 All emissions,radiated(<1G) 1+4.68dB

5 All emissions,radiated(>1G) +4.89dB

6 Temperature +0.5°C

7 Humidity 2%
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Shenzhen BCTC Technology Co., Ltd.

2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF EUT

Equipment iCamera KEEP Pro
Trade Name N/A

Model Name iISC3s

Model Difference N/A

Product Description

The EUT is a iCamera KEEP Pro

Report No.: BCTC-FY161004657-2E

Operation Frequency: [802.11b/g/n20MHz:2412~2462 MHz
802.11n40MHz:2422~2452 MHz

Modulation Type: WIFI: OFDM/DSSS

Bit Rate of Transmitter [802.11b:11/5.5/2/1 Mbps
802.119:54/48/36/24/18/12/9/6Mbps

802.11n Up to 150Mbps

Number Of Channel 802.11b/g/n20MHz:11 CH

802.11n40MHz: 7 CH

Antenna Designation: |Please see Note 3.

Antenna Gain (dBi) 2.0dbi

Based on the application, features, or specification exhibited in
User's Manual, the EUT is considered as an ITE/Computing
Device. More details of EUT technical specification, please
refer to the User's Manual.

Channel List

Please refer to the Note 2.

Power supply

DC 5V from adapter

Adapter

Model: KA1517-050200USU
I/P:AC 100-240V 50/60Hz 0.35A Max

O/P:DC 5V/2000mA

Connecting I/O Port(s)

Please refer to the User's Manual

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or

the User's Manual.

2.
Channel List for 802.11b/g/n(20)
F F F F
Channel r((el\(jlllj_'ezr;cy Channel r((e'\(illﬁezr;cy Channel r?&ﬁgcy Channel r((el\(jlllj_'ezr;cy
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452
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Shenzhen BCTC Technology Co., Ltd. Report No.: BCTC-FY161004657-2E

Channel List for 802.11n(40)
Frequenc Frequenc Frequenc Frequenc
Channel (I\(jIHz) y Channel (I\(ile) 4 Channel (,\(leZ) ¥ Channel (I\(jIHz) y
03 2422 05 2432 07 2442 09 2452
04 2427 06 2437 08 2447
3.
Table for Filed Antenna
Ant. Brand Model Name Antenna Type Connector Gain (dBi) NOTE
A N/A N/A FPCB Antenna N/A 2.0

2.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Mode 1 802.11b CH1/ CH6/ CH11
Mode 2 802.11g CH1/ CH6/ CH11
Mode 3 802.11n20 CH1/ CH6/ CH11
Mode 4 802.11n40 CH3/ CH6/ CH9
Mode 5 Link Mode
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Shenzhen BCTC Technology Co., Ltd. Report No.: BCTC-FY161004657-2E

For Conducted Emission

Final Test Mode Description

Mode 5 Link Mode

For Radiated Emission

Final Test Mode Description
Mode 1 802.11b CH1/ CH6/ CH11
Mode 2 802.11g CH1/ CH6/ CH11
Mode 3 802.11n20 CH1/ CH6/ CH11
Mode 4 802.11n40 CH3/ CH6/ CH9
Note:

(1) The measurements are performed at the highest, middle, lowest available channels.

(2) The measurements are performed at all Bit Rate of Transmitter, the worst data was
reported

2.3 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

Radiated Spurious Emission/Conducted Emission Test

C1 E-2 AC
E-1 Adapter
EUT

2.4 DESCRIPTION OF SUPPORT UNITS(CONDUCTED MODE)

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

ltem | Equipment Mfr/Brand Model/Type No. Series No. Note
iCamera
- N/A iISC3s
E-1 KEEP Pro i N/A EUT
E-2 | Adapter N/A KA1517-050200USU N/A
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Shenzhen BCTC Technology Co., Ltd.

Report No.: BCTC-FY161004657-2E

ltem Shielded Type Ferrite Core Length Note
C1 No No 1.8m USB cable unshielded
Note:

(1)
(2)

The support equipment was authorized by Declaration of Confirmation.
For detachable type 1/0 cable should be specified the length in cm in T Length ; column.

EMC Report

Tel: 400-788-9558 0755-33019988

Web:Http//www.bctc-lab.com.cn

Page10 of 63



Shenzhen BCTC Technology Co., Ltd.

Report No.: BCTC-FY161004657-2E

2.5 EQUIPMENTS LIST FOR ALL TEST ITEMS

Radiation Test equipment

ltem Kind of Manufacturer| Type No. | Serial No. Last Calibrated |Calibration
Equipment calibration until period
1 | Seectrum | pdient | E4407B |MY4210957) 5016 08.25 | 2017.08.24 | 1 year
Analyzer 2
2 |TestReceiver| R&S ESPI 101396 |2016.08.25 [2017.08.24 | 1 year
. SCHWARZB VULB9160-
3 |Bilog Antenna ECK VULB9160 3369 2016.08.25|2017.08.24 | 1 year
4 |90Q Coaxial | 51 e, mpsoB | 0200264411 5016 07.06 | 2017.07.05 | 1 year
Switch 6
5 ipec”um Agilent N9020A |MY5051041|2016.07.06 | 2017.07.05| 1 year
nalyzer
6 |Horn Antenna SCHIQ’E’:/?(RZB 9120D  |9120D-1275| 2016.08.25 | 2017.08.24 | 1 year
7 Horn Ant |Schwarzbeck | BBHA 9170| 9170-181 |2016.07.06 | 2017.07.05| 1 year
8 | Amplifir |SCHWERZBE| BBVO718 | 9718-270 | 2016.08.25|2017.08.24 | 1 year
o | Amplifier |[SCHWERZEE| BRVO743 | 9743119 |2016.08.25|2017.08.24| 1 year
10 |Loop Antenna| ARA  |PLA-1030/B| 1029 |2016.07.06 | 2017.07.05| 1 year
11 | Power Meter|  R&S NRVS 100696 |2016.07.06 [ 2017.07.05| 1 year
12 | Power R&S NRV-Z55 | 161905 |2016.07.06 |2017.07.05| 1 year
Sensor
13 | RF cables R&S N/A N/A  |2016.07.06 | 2017.07.05| 1 year
Conduction Test equipment
ltem Kind of Manufacturer| Type No. | Serial No. Last Calibrated |Calibration
Equipment calibration until period
1 |TestReceiver|  R&S ESCI 101421 |2016.08.25 [2017.08.24 | 1 year
2 LISN SCHEVg/?(RZB NSLK8127 | 812779 |2016.08.25|2017.08.24 | 1 year
3 LISN EMCO Feb-16 42990 [2016.08.25|2017.08.24 | 1 year
4 | 90Q Coaxial | 5o, MpsgB | 9209264411 5416.07.06 | 2017.07.05 | 1 year
Switch 7
Passive
5 | Voltage R&S ESH2-z3 | 100196 |2016.07.06 |2017.07.05| 1 year
Probe
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Shenzhen BCTC Technology Co., Ltd. Report No.: BCTC-FY161004657-2E

3. EMC EMISSION TEST
3.1 CONDUCTED EMISSION MEASUREMENT

3.1.1 POWER LINE CONDUCTED EMISSION Limits (Frequency Range 150KHz-30MHz)

Class A (dBuV) Class B (dBuV)
FREQUENCY (MHz) Standard
Quasi-peak Average Quasi-peak Average
0.15-0.5 79.00 66.00 66 - 56 * 56 - 46 * CISPR
0.50-5.0 73.00 60.00 56.00 46.00 CISPR
5.0-30.0 73.00 60.00 60.00 50.00 CISPR
0.15-0.5 79.00 66.00 66 - 56 * 56 - 46 * FCC
0.50-5.0 73.00 60.00 56.00 46.00 FCC
5.0-30.0 73.00 60.00 60.00 50.00 FCC

Note:
(1) The tighter limit applies at the band edges.

(2) The limit of " * " marked band means the limitation decreases linearly with the
logarithm of the frequency in the range.

The following table is the setting of the receiver

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz
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Shenzhen BCTC Technology Co., Ltd. Report No.: BCTC-FY161004657-2E

3.1.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/0O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

3.1.3 DEVIATION FROM TEST STANDARD
No deviation

3.1.4 TEST SETUP

Vertical Reference
/ Ground Plane /TestReceiver

—— L 1
EUT Mgggz
|

40cm

80cm
|LISN h
|| | | |

I\ L

\Horizontal Reference

Ground Plane

Note: 1.Supportunits were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

3.1.5 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.

We pretest AC 120V and AC 240V, the worst voltage was AC 120V and the data recording in the
report.

EMC Report Tel: 400-788-9558 (0755-33019988 Web:Http//www.bctc-lab.com.cn Page13 of 63



Shenzhen BCTC Technology Co., Ltd.

Report No.: BCTC-FY161004657-2E

3.1.6 TEST RESULTS

Temperature : 26°C Relative Humidity : 54%

Pressure : 1010hPa Phase : L

Test Voltage AC120V/60Hz Test Mode : Mode 5
BO.0  dBuY

0.

FCCAC EP

I
IIII4I'.I 'I'I qf- .f'lll."ll'r .'\.
¥

]
A,

Lo

peak

AVE

0150

[IR]

[MHz)

30.000

Remark:

1. All readings are Quasi-Peak and Average values.
2. Factor = Insertion Loss + Cable Loss.

Reading Correct Measure-
MNo. Mk, Freq.  Level Factor  ment  Limit  Over
MHz dBu dB dsuy dBuy dB Detector Comment

1 = 0.1900 4752 9.65 5TAT 6403 -5.86 QP
2 0.1900 30.71 9.65 40.36 5403 1367  AVG
3 0.2580 4280 9.66 5248 6149 -903 apP
4 0.2580 2854 9.66 38.20 5149 -132% AVG
5 0.5700 38.72 9.68 48.40 56.00 -7.60 apP
6 0.5700 23.70 9.68 3338 4600 1282  AVG
7 3.3460 36.70 9.72 46.42 56.00 -9.58 QP
8 3.3460 2281 9.72 3253 4600 1347 AVG
9 65179 3070 979 40.49 60.00 -19.51 apP
10 6.5179 19.98 9.79 2977 5000 -2023 AVG
11 16.7259  39.50 9.89 49.39 60.00 -10.61 apP
12 16.7259 2915 9.89 39.04 5000 1096  AVG
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Shenzhen BCTC Technology Co., Ltd.

Report No.: BCTC-FY161004657-2E

Temperature : 26°C Relative Humidity : |54 %

Pressure : 1010hPa Phase : N

Test Voltage AC120V/60Hz Test Mode : Mode 5
0.0 dBuwY

FLCAC 3P

1. All readings are Quasi-Peak and Average values.
2. Factor = Insertion Loss + Cable Loss.

i
) J.f“'
I]. 45 Iy U Ut 1"'*}-.1#“' \
. \ll ] \ |I ; J L}I)Jh.fl"h' HLHJ |||‘1| Jlﬂ- Wy 'l L"ll-,ll poak
ARV i I,I ! Wavs
0o
0150 LI [MHz] 30,000
Remark:

Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor ~ment Limit  Over
MHz dBuv dB dBuy dBut/ dB Detector Camment

1 0.1860 4522 9.66 54 .88 6421 -9.33 Qp

2 0.1860 30.31 9.66 39.97 5421 -14.24 AVG

3 0.2540 42.03 9.66 51.69 61.62 -9.93 apP

4 0.2540 26.73 9.66 36.39 5162 -1523  AVG

b * 0.5140 3747 9.658 47 .15 56.00 -8.85 Qap

B 0.5140 26.59 9.658 3627 4600 -9.73 AVG

7 3.0700 34.81 9.72 44 53 56.00 -11.47 Qp

8 3.0700 2278 9.72 3250  456.00 -13.50 AVG

9 95295 3194 9.82 41.76 60.00 -18.24 Qp

10 95295 2274 9.82 32.56 50.00 -17.44 AVG

11 17.2099  39.29 9.89 49.18 60.00 -10.82 apP

12 17.2099 3023 5.89 40.12 5000 -988 AVG
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Shenzhen BCTC Technology Co., Ltd. Report No.: BCTC-FY161004657-2E

3.2 RADIATED EMISSION MEASUREMENT

3.2.1 RADIATED EMISSION LIMITS (Frequency Range 9kHz-1000MHz)

20dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to
be followed.

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

Class B (dBuV/m) (at 3M)
PEAK AVERAGE

Above 1000 74 54
Notes:
(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).

FREQUENCY (MHz)

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 25GHz
RB / VB (emission in restricted
1 MHz / 1 MHz for Peak, 1 MHz / 10Hz for Average
band)
Receiver Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9kHz~150kHz / RB 200Hz for QP
Start ~ Stop Frequency 150kHz~30MHz / RB 9kHz for QP
Start ~ Stop Frequency 30MHz~1000MHz / RB 120kHz for QP
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Shenzhen BCTC Technology Co., Ltd. Report No.: BCTC-FY161004657-2E

3.2.2 TEST PROCEDURE

a. The measuring distance of at 3 m shall be used for measurements at frequency up to 1GHz.
For frequencies above 1GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
open area test site. The table was rotated 360 degrees to determine the position of the highest
radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related Iltem —EUT Test Photos.

Note:
Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported

We pretest AC 120V and AC 240V, the worst voltage was AC 120V and the data recording in t
he report.

3.2.3 DEVIATION FROM TEST STANDARD
No deviation
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Shenzhen BCTC Technology Co., Ltd. Report No.: BCTC-FY161004657-2E

3.2.4 TEST SETUP
(A) Radiated Emission Test-Up Frequency Below 30MHz

Loop Antenna

EUT am
- — Amplifier
—
| |
spectrulbn
0.8m Analyzer

- : & ]
m— 3m —e
Turntable i !

Imto4m
Spectrum \ AL
Analyzer _|:|_ ID.Em J
| *‘ —]
7

Ground Plane

Coamial Cable
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Shenzhen BCTC Technology Co., Ltd. Report No.: BCTC-FY161004657-2E

(C) Radiated Emission Test-Up Frequency Above 1GHz

Turntable -

\ EUT

Spectrum
Analyzer

. i
Ground Plane ; /

Coaxial Cable

3.2.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special
operating condition is specified in the follows during the testing.
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Shenzhen BCTC Technology Co., Ltd.

Report No.: BCTC-FY161004657-2E

3.2.6 TEST RESULTS (BETWEEN 9KHZ — 30 MHZ)

EUT: iCamera KEEP Pro Model Name. : iISC3s
Temperature: 20°C Relative Humidtity: 48%
Pressure: 1010 hPa Test Voltage : DC 5V from adapter
Test Mode : Mode 5 Polarization : --
Freq. Reading Limit Margin State
(MHz) (dBuV/m) (dBuV/m) (dB) P/F
-- -- -- -- PASS
-- -- -- -- PASS
NOTE:

The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.

Distance extrapolation factor =40 log (specific distance/test distance)(dB);

Limit line = specific limits(dBuv) + distance extrapolation factor.
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3.2.7 TEST RESULTS (BETWEEN 30MHZ — 1GHZ)

Temperature : 26°C Relative Humidity : |54%
Pressure : 1010 hPa Polarization : Horizontal
Test Voltage : |DC 5V from adapter

Test Mode Mode 5

80.0  dEuV/m

FCCAIC QR

[

o | SR N
oo
30. 0D 40 50 ¥O a0 [MHz] 300 A00 500 GO0 700 1000 000
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBu dB dBuv/m dB/m dbB Detector
1 300.3672 48.28 -12.09 36.19 46.00 -9.81 QP
2 408 9460 48 99 913 39.86 4600 -6.14 QP
3 1 4511349 20.01 -8.42 41.59 4600 -4.41 QP
4 1 6519416 44 13 -3.78 40.35 4600 -565 QP
o | 744 8660 44 22 -1.92 42 30 4600 -370 QP
6 * 851.0353 4322 -0.27 42 .95 46.00 -3.05 QP
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Temperature : 26°C Relative Humidity : |54%
Pressure : 1010 hPa Polarization : Vertical
Test Voltage : [DC 5V from adapter
Test Mode Mode 5
30.0  dBuWSm
FCCAIC R
w | 2 T ﬁ_
% '
n.o
30.000 40 50 &0 70 8O [MHz] 300 A00 500 GO0 70O 1000. 300
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuV dB dBuv/m dB/m dB Detector
1 I 59.8588 52.41 -16.25 36.16 4000 -3.84 QP
2 1 119.8555 57.59 -18.07 39.52 4350 -3.98 QP
3 I 300.3672 52.93 -12.09 40.84 46.00 -516 QP
4 * 408.9460 52.36 -9.13 43.23 46.00 -277 QP
5 I 851.0353 42.69 -0.27 42.42 46.00 -3.58 QP
6 | 900.1473 42.34 0.70 43.04 46.00 -296 QP
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3.2.8 TEST RESULTS (1GHZ~26GHZ)

802.11b
Frequency Mett_ar Pre-amplifier Cable Antenna Sl Limits Margin
Polar Reading Loss Factor Level Detector
(HIV) Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
operation frequency:2412
\ 4824.00 67.35 39.55 7.85 25.66 61.31 74 -12.69 PK
\Y 4824.00 48.74 39.55 7.85 25.66 42.70 54 -11.30 AV
\Y 7236.00 66.59 38.33 7.52 24.55 60.33 74 -13.67 PK
\Y 7236.00 48.63 38.33 7.52 24.55 42.37 54 -11.63 AV
\Y 15450.00 51.48 35.23 6.75 26.59 49.59 74 -24.41 PK
H 4824.00 68.27 39.55 7.85 25.66 62.23 74 -11.77 PK
H 4824.00 49.46 39.55 7.85 25.66 43.42 54 -10.58 AV
H 7236.00 69.39 38.33 7.52 23.55 62.13 74 -11.87 PK
H 7236.00 52.46 38.33 7.52 23.22 44.87 54 -9.13 AV
H 15450.00 47.34 35.45 6.75 27.88 46.52 74 -27.48 PK
Polar | Frequency Met_er Pre-amplifier Cable Antenna IS Limits Margin Detector
(HIV) Reading Loss Factor Level Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
operation frequency:2437
\Y 4874.00 65.56 38.89 7.57 2545 59.69 74 -14.31 PK
\Y, 4874.00 48.65 38.89 7.57 25.45 42.78 54 -11.22 AV
\Y, 7311.00 66.68 38.78 7.35 24.78 60.03 74 -13.97 PK
\Y, 7311.00 48.25 38.78 7.35 24.78 41.60 54 -12.40 AV
\Y, 15450.00 52.36 35.89 6.42 26.47 49.36 74 -24.64 PK
H 4874.00 64.89 38.89 7.57 25.45 59.02 74 -14.98 PK
H 4874.00 49.55 38.89 7.57 25.45 43.68 54 -10.32 AV
H 7311.00 70.35 38.78 7.35 24.78 63.70 74 -10.30 PK
H 7311.00 48.81 38.78 7.35 24.78 42.16 54 -11.84 AV
H 15450.00 48.69 36.68 6.45 26.65 45.11 74 -28.89 PK
Polar | Frequency Metgr Pre-amplifier Cable Antenna ERSSE0 Limits Margin Detector
(HIV) Reading Loss Factor Level Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
operation frequency:2462
\Y 4924.00 62.78 38.75 7.46 25.45 56.94 74 -17.06 PK
\Y 4924.00 44.63 38.75 7.46 25.45 38.79 54 -15.21 AV
\Y 7386.00 61.17 38.65 7.22 24.78 54.52 74 -19.48 PK
\Y 7386.00 42.99 38.65 7.22 24.78 36.34 54 -17.66 AV
\ 15450.00 50.61 35.58 6.35 26.47 47.85 74 -26.15 PK
H 4924.00 60.88 38.75 7.46 25.45 55.04 74 -18.96 PK
H 4924.00 44.69 38.75 7.46 25.45 38.85 54 -15.15 AV
H 7386.00 62.63 38.65 7.22 24.78 55.98 74 -18.02 PK
H 7386.00 41.82 38.65 7.22 24.78 35.17 54 -18.83 AV
H 15450.00 47.93 36.42 6.32 26.65 44.48 74 -29.52 PK
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Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,
Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. Testing is carried out with frequency range 9 kHz to the 10th harmonics, which above 5th harmonics, According to 15.31(0), the amplitude of
spurious emissions from intentional radiators and emissions from unintentional radiators which are attenuated more than 20 dB below the
permissible value need not be reported . Hence there no other emissions have been reported.
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802.11g
Frequency Metf_ar Pre-amplifier Cable Antenna Sl Limits Margin
Polar Reading Loss Factor Level Detector
(HIV) Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
operation frequency:2412
\Y 4824.00 66.23 39.55 7.85 25.66 60.19 74 -13.81 PK
\Y 4824.00 49.58 39.55 7.85 25.66 43.54 54 -10.46 AV
\Y 7236.00 66.39 38.33 7.52 24.55 60.13 74 -13.87 PK
\Y 7236.00 47.67 38.33 7.52 24.55 41.41 54 -12.59 AV
\Y 15450.00 50.95 35.23 6.75 26.59 49.06 74 -24.94 PK
H 4824.00 63.25 39.55 7.85 25.66 57.21 74 -16.79 PK
H 4824.00 49.49 39.55 7.85 25.66 43.45 54 -10.55 AV
H 7236.00 69.35 38.33 7.52 23.55 62.09 74 -11.91 PK
H 7236.00 50.47 38.33 7.52 23.22 42.88 54 -11.12 AV
H 15450.00 45.78 35.45 6.75 27.88 44.96 74 -29.04 PK
Polar | Frequency Met_er Pre-amplifier Cable Antenna IS Limits Margin Detector
(HIV) Reading Loss Factor Level Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
operation frequency:2437
\Y, 4874.00 66.87 38.89 7.57 25.45 61.00 74 -13.00 PK
\Y, 4874.00 49.61 38.89 7.57 25.45 43.74 54 -10.26 AV
\Y, 7311.00 67.54 38.78 7.35 24.78 60.89 74 -13.11 PK
\Y, 7311.00 47.73 38.78 7.35 24.78 41.08 54 -12.92 AV
\Y 15450.00 52.32 35.89 6.42 26.47 49.32 74 -24.68 PK
H 4874.00 65.48 38.89 7.57 25.45 59.61 74 -14.39 PK
H 4874.00 49.59 38.89 7.57 2545 43.72 54 -10.28 AV
H 7311.00 69.64 38.78 7.35 24.78 62.99 74 -11.01 PK
H 7311.00 48.29 38.78 7.35 24.78 41.64 54 -12.36 AV
H 15450.00 49.33 36.68 6.42 26.65 45.72 74 -28.28 PK
Polar | Frequency Met(_er Pre-amplifier Cable Antenna STIEEIDT Limits Margin Detector
(H/V) Readlng Loss Factor Level Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
operation frequency:2462
\Y 4924.00 67.89 38.75 7.46 25.45 62.05 74 -11.95 PK
\Y 4924.00 48.45 38.75 7.46 25.45 42.61 54 -11.39 AV
\Y 7386.00 68.57 38.65 7.22 24.78 61.92 74 -12.08 PK
\Y 7386.00 49.78 38.65 7.22 24.78 43.13 54 -10.87 AV
\Y 15450.00 53.66 35.58 6.35 26.47 50.90 74 -23.10 PK
H 4924.00 66.55 38.75 7.46 25.45 60.71 74 -13.29 PK
H 4924.00 50.44 38.75 7.46 25.45 44.60 54 -9.40 AV
H 7386.00 69.37 38.65 7.22 24.78 62.72 74 -11.28 PK
H 7386.00 48.88 38.65 7.22 24.78 42.23 54 -11.77 AV
H 15450.00 49.74 36.42 6.32 26.65 46.29 74 -27.71 PK
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,

Margin= Emission Level

- Limit

2. If peak below the average limit, the average emission was no test.

3. Testing is carried out with frequency range 9 kHz to the 10th harmonics, which above 5th harmonics, According to 15.31(0), the amplitude of

spurious emissions from intentional radiators and emissions from unintentional radiators which are attenuated more than 20 dB below the

permissible value need not be reported . Hence there no other emissions have been reported.
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802.11n(20MHz)

Frequency Metf_ar Pre-amplifier Cable Antenna i S Limits Margin
Polar Reading Loss Factor Level Detector
(HIV) Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
operation frequency:2412
\Y 4824.00 67.42 39.55 7.85 25.66 61.38 74 -12.62 PK
\Y 4824.00 48.54 39.55 7.85 25.66 42.50 54 -11.50 AV
\Y 7236.00 66.57 38.33 7.52 24.55 60.31 74 -13.69 PK
\Y 7236.00 48.49 38.33 7.52 24.55 42.23 54 -11.77 AV
\Y 15450.00 51.82 35.23 6.75 26.59 49.93 74 -24.07 PK
H 4824.00 68.33 39.55 7.85 25.66 62.29 74 -11.71 PK
H 4824.00 49.47 39.55 7.85 25.66 43.43 54 -10.57 AV
H 7236.00 69.32 38.33 7.52 23.55 62.06 74 -11.94 PK
H 7236.00 52.44 38.33 7.52 23.22 44.85 54 -9.15 AV
H 15450.00 47.61 35.45 6.75 27.88 46.79 74 -27.21 PK
Polar | Frequency Met_er Pre-amplifier Cable Antenna LS Limits Margin Detector
(HIV) Reading Loss Factor Level Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
operation frequency:2437
\Y 4874.00 66.72 38.89 7.57 2545 60.85 74 -13.15 PK
\Y, 4874.00 49.65 38.89 7.57 25.45 43.78 54 -10.22 AV
\Y, 7311.00 67.38 38.78 7.35 24.78 60.73 74 -13.27 PK
\Y, 7311.00 47.45 38.78 7.35 24.78 40.80 54 -13.20 AV
\Y, 15450.00 52.36 35.89 6.42 26.47 49.36 74 -24.64 PK
H 4874.00 65.59 38.89 7.57 2545 59.72 74 -14.28 PK
H 4874.00 49.67 38.89 7.57 2545 43.80 54 -10.20 AV
H 7311.00 69.76 38.78 7.35 24.78 63.11 74 -10.89 PK
H 7311.00 48.82 38.78 7.35 24.78 42.17 54 -11.83 AV
H 15450.00 49.64 36.68 6.42 26.65 46.03 74 -27.97 PK
Polar | Frequency Met(_ar Pre-amplifier Cable Antenna LS Limits Margin Detector
(HIV) Reading Loss Factor Level Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
operation frequency:2462
\Y 4924.00 66.55 38.89 7.57 25.45 60.68 74 -13.32 PK
\Y 4924.00 49.47 38.89 7.57 25.45 43.60 54 -10.40 AV
\Y 7386.00 67.39 38.78 7.35 24.78 60.74 74 -13.26 PK
\Y 7386.00 47.28 38.78 7.35 24.78 40.63 54 -13.37 AV
\Y 15450.00 52.44 35.89 6.42 26.47 49.44 74 -24.56 PK
H 4924.00 65.58 38.89 7.57 25.45 59.71 74 -14.29 PK
H 4924.00 49.67 38.89 7.57 25.45 43.80 54 -10.20 AV
H 7386.00 69.72 38.78 7.35 24.78 63.07 74 -10.93 PK
H 7386.00 48.81 38.78 7.35 24.78 42.16 54 -11.84 AV
H 15450.00 49.90 36.68 6.42 26.65 46.29 74 -27.71 PK
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,

Margin= Emission Level

- Limit

2. If peak below the average limit, the average emission was no test.

3. Testing is carried out with frequency range 9 kHz to the 10th harmonics, which above 5th harmonics, According to 15.31(0), the amplitude of

spurious emissions from intentional radiators and emissions from unintentional radiators which are attenuated more than 20 dB below the

permissible value need not be reported . Hence there no other emissions have been reported.
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802.11n(40MHz)

Frequency Met_er Pre-amplifier Cable Antenna Syl Limits Margin
Polar Reading Loss Factor Level Detector
(HIV) Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
operation frequency:2422
\ 4844.000 68.81 39.55 7.77 25.66 62.69 74 -11.31 PK
\ 4844.000 48.34 39.55 7.77 25.66 42.22 54 -11.78 AV
\% 7266.000 67.63 38.33 7.30 24.55 61.15 74 -12.85 PK
Vv 7266.000 48.72 38.33 7.30 24.55 42.24 54 -11.76 AV
\ 15450.00 51.85 35.23 6.60 26.59 49.81 74 -24.19 PK
H 4844.000 68.69 39.55 7.77 25.66 62.57 74 -11.43 PK
H 4844.000 49.88 39.55 7.77 25.66 43.76 54 -10.24 AV
H 7266.000 69.47 38.33 7.30 23.55 61.99 74 -12.01 PK
H 7266.000 52.23 38.33 7.30 23.22 44.42 54 -9.58 AV
H 15450.00 48.41 35.45 6.60 27.88 47.44 74 -26.56 PK
» Cable Antenna issi - .
?S/I\a/l)r Frequency R';A;éﬁ:g Pre-amplifier Loss Factor ETS\ZIO” Limits Margin De#;g;or
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
operation frequency:2437
\ 4874.00 66.76 38.89 7.57 25.45 60.89 74 -13.11 PK
\ 4874.00 49.68 38.89 7.57 25.45 43.81 54 -10.19 AV
\ 7311.00 67.66 38.78 7.35 24.78 61.01 74 -12.99 PK
\ 7311.00 47.75 38.78 7.35 24.78 41.10 54 -12.90 AV
\Y 15450.00 52.36 35.89 6.42 26.47 49.36 74 -24.64 PK
H 4874.00 65.22 38.89 7.57 25.45 59.35 74 -14.65 PK
H 4874.00 49.68 38.89 7.57 25.45 43.81 54 -10.19 AV
H 7311.00 69.96 38.78 7.35 24.78 63.31 74 -10.69 PK
H 7311.00 48.24 38.78 7.35 24.78 41.59 54 -12.41 AV
H 15450.00 49.47 36.68 6.42 26.65 45.86 74 -28.14 PK
» Cable Antenna issi - .
?ﬁ/l\%r Frequency R';A;(;ier:g Pre-amplifier Loss Factor ErElesvs;lcyn Limits Margin D?;g;or
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
operation frequency:2452
\ 4904.00 68.36 38.75 7.38 25.45 62.44 74 -11.56 PK
Vv 4904.00 50.45 38.75 7.38 25.45 44.53 54 -9.47 AV
\ 7356.00 67.54 38.65 7.15 24.78 60.82 74 -13.18 PK
\ 7356.00 49.69 38.65 7.15 24.78 42.97 54 -11.03 AV
\ 15450.00 53.91 35.58 6.25 26.47 51.05 74 -22.95 PK
H 4904.00 66.58 38.75 7.38 25.45 60.66 74 -13.34 PK
H 4904.00 50.69 38.75 7.38 25.45 44.77 54 -9.23 AV
H 7356.00 69.57 38.65 7.15 24.78 62.85 74 -11.15 PK
H 7356.00 48.86 38.65 7.15 24.78 42.14 54 -11.86 AV
H 15450.00 50.25 36.42 6.25 26.65 46.73 74 -27.27 PK
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,

Margin= Emission Level

- Limit

2. If peak below the average limit, the average emission was no test.

3. Testing is carried out with frequency range 9 kHz to the 10th harmonics, which above 5th harmonics, According to 15.31(0), the amplitude of

spurious emissions from intentional radiators and emissions from unintentional radiators which are attenuated more than 20 dB below the

permissible value need not be reported . Hence there no other emissions have been reported.
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3.3 RADIATED BAND EMISSION MEASUREMENT
3.3.1 TEST REQUIREMENT:
FCC Part15 C Section 15.209 and 15.205

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

Class B (dBuV/m) (at 3M)
PEAK AVERAGE

Above 1000 74 54
Notes:
(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).

FREQUENCY (MHz)

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 2300MHz
Stop Frequency 2520

RB / VB (emission in restricted

1 MHz / 1 MHz for Peak, 1 MHz / 10Hz for Average
band)

3.3.2 TEST PROCEDURE
Above 1GHz test procedure as below:

a. 1. The EUT was placed on the top of a rotating table 1.5 meters above the ground at a 3 meter
camber. The table was rotated 360 degrees to determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted
on the top of a variable-height antenna tower.

c. The antenna height is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna
are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights from 1 meter to 4 meters and the rota table was turned from 0 degrees to
360 degrees to find the maximum reading.

e. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.

f. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then
testing could be stopped and the peak values of the EUT would be reported. Otherwise the
emissions that did not have 10dB margin would be re-tested one by one using peak,
quasi-peak or average method as specified and then reported in a data sheet.

g. Test the EUT in the lowest channel,the Highest channel

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported
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3.3.3 DEVIATION FROM TEST STANDARD
No deviation

3.3.4 TEST SETUP

Radiated Emission Test-Up Frequency Above 1GHz

Turntable - 3m

\ EUT]

Spectrum
Analyzer

15m

——EE

. /
Ground Plane ; /

Coaxial Cable

3.3.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.
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3.3.6 TEST RESULT

802.11b
I(Dl_(l)/l\z;)r Frequency Rgae(;?r:g Factor ETE\Z?” Limits Margin DeTtye[():(teor
(MHz) (dBuV) (dB) (dBuVv/im) | (dBuv/m)| (dB)
operation frequency:2412
\% 2390.00 37.46 13.83 51.29 74.00 -22.71 PK
\Y 2390.00 25.78 13.83 39.61 54.00 -14.39 AV
\% 2400.00 37.39 13.85 51.24 74.00 -22.76 PK
\% 2400.00 25.47 13.85 39.32 54.00 -14.68 AV
H 2390.00 37.56 13.83 51.39 74.00 -22.61 PK
H 2390.00 25.91 13.83 39.74 54.00 -14.26 AV
V 2400.00 37.34 13.85 51.19 74.00 -22.81 PK
V 2400.00 25.82 13.85 39.67 54.00 -14.33 AV
Polar | Frequency Metgr Factor SIS En Limits Margin | Detector
(HV) Reading Level Type
(MH2) (dBuVv) (dB) (dBuVv/m) (dBuVv/m) (dB)
operation frequency:2462
Vv 2483.50 38.26 14.02 52.28 74.00 -21.72 PK
Vv 2483.50 26.68 14.02 40.70 54.00 -13.30 AV
\Y, 2500.00 38.20 14.06 52.26 74.00 -21.74 PK
\Y, 2500.00 26.10 14.06 40.16 54.00 -13.84 AV
H 2483.50 38.39 14.02 52.41 74.00 -21.59 PK
H 2483.50 26.72 14.02 40.74 54.00 -13.26 AV
H 2500.00 38.00 14.06 52.06 74.00 -21.94 PK
H 2500.00 26.98 14.06 41.04 54.00 -12.96 AV
Remark:
1. Emission Level = Meter Reading + Factor, Margin= Emission Level - Limit
2. If peak below the average limit, the average emission was no test.
3. The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.
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802.11b
Polar | Frequency Met(_ar Factor SOUSSIE) Limits Margin | Detector
(HV) Reading Level Type
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB)
operation frequency:2412
V 2390.00 37.74 13.83 51.57 74.00 -22.43 PK
V 2390.00 26.21 13.83 40.04 54.00 -13.96 AV
V 2400.00 37.95 13.85 51.80 74.00 -22.20 PK
V 2400.00 25.79 13.85 39.64 54.00 -14.36 AV
H 2390.00 38.04 13.83 51.87 74.00 -22.13 PK
H 2390.00 26.24 13.83 40.07 54.00 -13.93 AV
Vv 2400.00 37.90 13.85 51.75 74.00 -22.25 PK
V 2400.00 26.18 13.85 40.03 54.00 -13.97 AV
Meter Emission o .

Polar | Frequency Readin Factor Level Limits Margin | Detector
(HIV) 9 Type
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB)

operation frequency:2462

V 2483.50 37.57 14.02 51.59 74.00 -22.41 PK
V 2483.50 26.29 14.02 40.31 54.00 -13.69 AV
V 2500.00 37.48 14.06 51.54 74.00 -22.46 PK
V 2500.00 25.36 14.06 39.42 54.00 -14.58 AV
H 2483.50 37.47 14.02 51.49 74.00 -22.51 PK
H 2483.50 26.26 14.02 40.28 54.00 -13.72 AV
H 2500.00 37.32 14.06 51.38 74.00 -22.62 PK
H 2500.00 26.54 14.06 40.6 54.00 -13.40 AV

Remark:

1. Emission Level = Meter Reading + Factor, Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the

permissible value has no need to be reported.
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802.11n(20MHz)

Polar | Frequency RMet_er Factor LSl Limits Margin | Detector
(HV) eading Level Type
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB)
operation frequency:2412
V 2390.00 37.69 13.83 51.52 74.00 -22.48 PK
V 2390.00 26.25 13.83 40.08 54.00 -13.92 AV
V 2400.00 38.12 13.85 51.97 74.00 -22.03 PK
V 2400.00 25.75 13.85 39.6 54.00 -14.40 AV
H 2390.00 38.45 13.83 52.28 74.00 -21.72 PK
H 2390.00 26.32 13.83 40.15 54.00 -13.85 AV
V 2400.00 38.23 13.85 52.08 74.00 -21.92 PK
V 2400.00 26.27 13.85 40.12 54.00 -13.88 AV

Polar | Frequency Metgr Factor SinIEElen Limits Margin | Detector
(HIV) Reading Level Type
(MHz) (dBuV) (dB) (dBuV/im) | (dBuv/m)| (dB)

operation frequency:2462

V 2483.50 37.44 14.02 51.46 74.00 -22.54 PK
V 2483.50 26.53 14.02 40.55 54.00 -13.45 AV
V 2500.00 37.78 14.06 51.84 74.00 -22.16 PK
V 2500.00 25.56 14.06 39.62 54.00 -14.38 AV
H 2483.50 37.39 14.02 51.41 74.00 -22.59 PK
H 2483.50 26.77 14.02 40.79 54.00 -13.21 AV
H 2500.00 37.23 14.06 51.29 74.00 -22.71 PK
H 2500.00 26.82 14.06 40.88 54.00 -13.12 AV

Remark:

1. Emission Level = Meter Reading + Factor, Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the

permissible value has no need to be reported.
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802.11n(40MHz)

Polar | Frequency Metgr Factor LSl Limits Margin | Detector
(HV) Reading Level Type
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB)

operation frequency:2422
V 2390.00 38.17 13.83 52.00 74.00 -22.00 PK
V 2390.00 26.51 13.83 40.34 54.00 -13.66 AV
V 2400.00 38.38 13.85 52.23 74.00 -21.77 PK
V 2400.00 26.07 13.85 39.92 54.00 -14.08 AV
H 2390.00 38.46 13.83 52.29 74.00 -21.71 PK
H 2390.00 26.54 13.83 40.37 54.00 -13.63 AV
V 2400.00 38.33 13.85 52.18 74.00 -21.82 PK
V 2400.00 26.48 13.85 40.33 54.00 -13.67 AV
Polar | Frequency Metgr Factor SinIEElen Limits Margin | Detector
(HIV) Reading Level Type
(MHz) (dBuV) (dB) (dBuV/im) | (dBuv/m)| (dB)
operation frequency:2452
V 2483.50 38.38 14.02 52.40 74.00 -21.60 PK
V 2483.50 26.76 14.02 40.78 54.00 -13.22 AV
\Y 2500.00 38.32 14.06 52.38 74.00 -21.62 PK
V 2500.00 26.18 14.06 40.24 54.00 -13.76 AV
H 2483.50 38.50 14.02 52.52 74.00 -21.48 PK
H 2483.50 26.80 14.02 40.82 54.00 -13.18 AV
H 2500.00 38.12 14.06 52.18 74.00 -21.82 PK
H 2500.00 27.06 14.06 41.12 54.00 -12.88 AV
Remark:
1. Emission Level = Meter Reading + Factor, Margin= Emission Level - Limit
2. If peak below the average limit, the average emission was no test.
3. The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.
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4. POWER SPECTRAL DENSITY TEST

4.1 APPLIED PROCEDURES /LIMIT

FCC Part15 (15.247) , Subpart C

Section Test Item Limit Frequ(el\r/]lilyz)Range Result
15.247 Power Spectral Density (in asnglzn}sz) 2400-2483.5 PASS

4.1.1 TEST PROCEDURE

. Set analyzer center frequency to DTS channel center frequency.
. Set the span to 1.5 times the DTS bandwidth.
. Setthe RBW to: 3 kHz < RBW < 100 kHz.

. Set the VBW = 3 x RBW.

. Sweep time =

auto couple.

. Trace mode = max hold.

. Allow trace to fully stabilize.

. Use the peak marker function to determine the maximum amplitude level within the RBW.

1
2
3
4
5. Detector = peak.
6
7
8
9
1

0. If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

4.1.2 DEVIATION FROM STANDARD

No deviation.

4.1.3 TEST SETUP

EUT

4.1.4 EUT OPERATION CONDITIONS

SPECTRUM
ANALYZER

The EUT tested system was configured as the statements of 2.1 Unless otherwise a special

operating condition is specified in the follows during the testing.

EMC Report

Tel: 400-788-9558 0755-33019988

Web:Http//www.bctc-lab.com.cn Page34 of 63



Shenzhen BCTC Technology Co.

, Ltd. Report No.: BCTC-FY161004657-2E

4.1.5 TEST RESULTS

Temperature : 25C Relative Humidity : |60%
Pressure : 1015 hPa Test Voltage DC 5V from adapter
Test Mode TX b Mode /CHO1, CHO06, CH11
Power Density Limit

Frequency (dBm) (dBm) Result

2412 MHz -22.943 8 PASS

2437 MHz -22.507 8 PASS

2462 MHz -22.046 8 PASS

TX CHO1

Agilenl Speci rers Analycer
w —

- Swepl A1

arker 1 2,411340000000 GHz
P

Tat Lp! TriEFres Ran
1P Lo

Astan: 10 40

Reef CfTset 0.5 4B
Ref 0.00 dBm

Center 2412000 GHz

feRes BW 3.0 kHz WYBW 10 kHz

Forg Typa: Lig Prar Faak Swearch
Avgiald: AM0D

Span 15.00 MHz
Sweep 1,582 5 (1001 pis)

ETATLE
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TX CHO6

Agixn! 3 poctiiem Anabpoar - Swepl 54

]
Marker 1 2437720000000 GHE

#0548
0 dBm

Center 2437000 GHz
WRes BYW 3.0 kHz

Anrg Thgzae Lné-P-m

Trig: Frest Run dwplHald: 2H00

!
E Gl L Ettan: 10 <1

HVEBW 10 kHz

“Bpan 15,00 MHz
Sweep 1.582 € (1001 pts)

STATUS

TX CH11

Agiienl Speciiem Analpear - Swespl 54

I .
Marker 1 246269000000

Rl OfTaet 0 &

Ref 0.00

Center 2462000 GHz
WRes BAW 3.0 kKHz

VEG

; IR
Bm

HVBW 10 kHz

Forg Typese Log-Por
soegiMald: 2103

Epan 1500 MHz
Sweep 1.582 (1001 pts)

STATLUS
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Temperature : 25C Relative Humidity : |60%
Pressure : 1015 hPa Test Voltage DC 5V from adapter
Test Mode TX g Mode /CHO1, CHO06, CH11

Frequency Pow(edrBDne])nsity (I(_jigni;[) Result

2412 MHz -22.756 8 PASS

2437 MHz -22.495 8 PASS

2462 MHz -22.166 8 PASS

TX CHO1

(=)

Agienl Spectem Anabpear - Swepl 54

g Trig: Free Run
Wi Lo Hitan: 10 S

Ruf OfMaet 0 & A8

Ref 0.00 dEBm

RS BW 3.0 kHz

HVBW 10 kHz

Aueg Tyse: Lag-Pur
AvgiHald: 510

Epan 25,00 MHz
Sweep 2636 5 {1001 pts)

ETATUE

Padk Search
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TX CHO6
Agixn! 3 poctiiem Anabpoar - Swepl 54
Marker 1 2436075000000 GHz Perg Typea: Log-Pur
" et Tri@: Frase Run AwglMald: 5100

W Gy L #ttan: 10 <

Center 2.43700 GHz

WRes BW 3.0 KHz HVEBW 10 kHz

(L =r} STATUS

Sweep 2638 & (1001 pte)

Paak Search

Epan 25,00 MHz

TX CH11

Agiienl Speciiem Analpear - Swespl 54

Forg Typese Log-Por
doegiMald: 5103

1
Marker 1 246107500000

Ref DTaet0 5 elE
Ref 0.00 dBm

Center 246200 GHz
WRes BAW 3.0 kKHz

HVBW 10 kHz

(L STATLUS

Sweep 2638 & (1001 pts)

Paak Search

Epan 25,00 MHz
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Temperature : 25C Relative Humidity : |60%

Pressure : 1015 hPa Test Voltage : DC 5V from adapter

Test Mode TX n Mode(20M) /CHO1, CHO06, CH11
Frequency POWFJBDrﬁ;]Sity (biénr:) Result
2412 MHz -23.166 8 PASS
2437 MHz -22.592 8 PASS
2462 MHz -22.603 8 PASS

TX CHO1

Agixn! 3 poctiiem Anabpoar - Swepl 54

] L
Marker 1 2411378000000 GHE

Rl Offaet0 & B
iy Ref 0,00 dBm

I ok F':
WAL i

Center 2.41200 GHz
WRes BYW 3.0 kHz

Oc Fat Lyt TFI0: Pk Run
W Gy L #ttan: 10 <

HVEBW 10 kHz

dirg Tiee: L;;_p;“. : Pash Search

dwplHald: 2H00

b

Wl
| _I||'a1_||..ll_1' !1|‘|"|'-,

Span 27.00 MHz
Sweep 2847 < (1001 pts)
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TX CHO6

Agiienl Speciiem Analpear - Swespl 54

1
Marker 1 2436378000000 GH

Ref DTaet0 5 elE
Ref 0.00 dBm

Center 2.4
WRes BAW 3.0 kKHz

(Lr)

HVBW 10 kHz

Forg Typese Log-Por
soegiMald: 2103

Epan 27.00 MHz
Sweep 2847 % (1001 pts)

STATLUS

TX CH11

Aggien! S pectnem Anabpoar - Swapt A

]
Marker 1 2460758000000 GH

Ref DTset0 & B
Ref 0.00 dBm

HVEW 10 kHz

Anrg Thpae Lné-P'wr
frwplHald: BH0G

Span 27,00 MHz
Sweep 2847 5 (1001 pts)

STATUS
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Temperature : 25C Relative Humidity : |60%

Pressure : 1015 hPa Test Voltage DC 5V from adapter

Test Mode TX n Mode(40M) /CHO3, CHO06, CH9
Frequency POWFJBDrﬁ;]Sity (biénr:) Result
2422 MHz -25.700 8 PASS
2437 MHz -25.673 8 PASS
2452 MHz -25.412 8 PASS

TX CHO3

Agixn! 3 poctiiem Anabpoar - Swepl 54

Rl Offaet0 & B
iy Ref 0,00 dBm

Center 242200 GHz
WRes BYW 3.0 kHz

vl Ly Trim:Fres Run
W Gy L #ttan: 10 <

HVEBW 10 kHz

dwplHald: 2H00

.‘_.I|I|III:I|_'I.=|'..!‘I I__.!.';I';l'll..lll

Paak Search

Epan 55,00 MHz
Sweep 5799 < (1001 pts)
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TX CHO6

Agixn! 3 poctiiem Anabpoar - Swepl 54

Trig: Frest Run
#ttan: 10 <

=]
Il Law

Center 243700 GHz

WRes BW 3.0 KHz HVEBW 10 kHz

Anrg Thgzae Lné-P-m

AwplHald: Z2H00

Epan 55,00 MHz
Sweep 5799 < (1001 pts)

STATUS

TX CHO9

Aggiten! 8 pectram Anabpear - Swapt SA
o C
Marker 1 2455465000000 GHz
H e
FGaisLaw

Rel OfMaet0 & d8
Ref 0.00 dBm

Center 2.45200 GHz
WRes BYW 3.0 KHz

=

HVBW 10 kHz

Bpan 55,00 MHz
Sweep 5799 5 {1001 pts)

ETATUE
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5. BANDWIDTH TEST

5.1 APPLIED PROCEDURES / LIMIT
FCC Part15 (15.247) , Subpart C

. o Frequency Range
Section Test Item Limit Result
(MHz)
) >= 500KHz
15.247(a)(2) Bandwidth _ 2400-2483.5 PASS
(6dB bandwidth)

5.1.1 TEST PROCEDURE

1. Set RBW = 100 kHz.

2. Set the video bandwidth (VBW) = 3 x RBW.

3. Detector = Peak.

4. Trace mode = max hold.

5. Sweep = auto couple.

6. Allow the trace to stabilize.

7. Measure the maximum width of the emission that is constrained by the frequencies associated
with the two outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB
relative to the maximum level measured in the fundamental emission.

5.1.2 DEVIATION FROM STANDARD
No deviation.

5.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

5.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special
operating condition is specified in the follows during the testing.
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5.1.5 TEST RESULTS
Temperature : 25C Relative Humidity : |60%
Pressure : 1012 hPa Test Voltage DC 5V from adapter
Test Mode TX b Mode /CHO01, CHO6, CH11
F 6dB bandwidth e Limit
requency andwidt bandwidth imi
Channel (MH?) (MH?) MH) | (kH) | RS
Low 2412 9.535 13.276 500 Pass
Middle 2437 9.547 13.789 500 Pass
High 2462 9.654 13.895 500 Pass
TXCHO1
Agien! Spectnem Anabpear - Decupied BW
Girﬂi.r.:F.N-;l.iIHmd:Ht : Radlo Std: Hens TracelDutactor
et Trig: Fres Run ArwplFald=> 1048

PG ow Fhcten: 30 40

Ref 10,00 dBm

Center 2412 GHz

Res BAW 100 kHz WEW 300 kHz

Cecupled Bandwidth
13.276 MHz
20,347 kHz
9.535 MHz

oBW Paowear
x dB

Transmit Fred Error
x dB Bandwidth

(Lr)

Radls Davice: BTS

Span 30 MHz
Sweep 2.933 ms

98,00 3%
-5.00 dB

STATLUS
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TX CH 06

Agixn! 3 pociiem Anabgear - Decupied BW

7] B LI BT
% dB -6.00 dB Carntar Fres 2 £37000000 GHz Radin Std: Hena TracsiDatector
o Trig: Fres Run AvglMald=1042

! I sl v Fhcinn: 30 40 Radin Davice: BTS

Ref 10,00 dBm

Center 2437 GHz
‘Res BW 100 kHz WYBW 300 kHz

Qecupled Bandwidth
13.788 MHz
Tranismit Fred Errar 29,246 kHz DBW Poawer
» dB Bandwidth D547 MH=z x dB -G.00 dBE

=] STATUS

TXCH11

Agien! Spectem Anatpear - Decapied BW

e PP HLEGH AT
Center Freq 2, Curmtur Freg 2 452500000 GHz Readio Sid: Heme TracalDibieher
e Trig: Free Run AoeglHald =100

! Facten: 32 40 Radlo Davice: BTS

Ref 10,00 dBm

Center 2462 GH
‘Res BW 100 kHz FVEW 500 KHz

Qooupled Bandwidth
13.895 MHz
Transmil Fred Errar 73.588 kHz OBW Poawer
% dB Bandwidth 634 MHz xdB -G.00 dBE

(=) ETATUE
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Temperature : 25C Relative Humidity : |60%
Pressure : 1012 hPa Test Voltage : DC 5V from adapter
Test Mode TX g Mode /CHO1, CHO06, CH11
: 99%bandwidth Gt
requency 6dB bandwidth (MHz) imit
Channel (MH2) (MHz) (kH2) Result
Low 2412 16.410 16.542 500 Pass
Middle 2437 16.420 16.528 500 Pass
High 2462 16.440 16.514 500 Pass
TX CHO1

Aggiten! Spectnem Anabposr - Decupied BW

7] [ T —
¥ (B -6.00 d8 Curtar Freg 2.412000000 GHz Radie Std: Moo TracalDitachar
Trig: Fres Run AvplHald=1002

AIFG LW Fhstan: 30 40 Radle Davice: BTS

Ref 10.00 dBm

Center 2412 GHz Span 30 MHx
Res BW 100 kHz HFVEW 300 kHz Sweep 2033 me
Cccupled Bandwidth

16.542 MHz

Transmil Fred Efrar =14.833 kHz OBW Pawear 90,00 3%
% dB Bandwidth 18.41 MHz = dB -G.00 dB
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TX CH 06

Agixn! 3 pociiem Anabgear - Decupied BW

7] [ Fher e — T
Center Frag 2437000000 GHz Coartar Freg 2 437000000 G:Hz
Trig: Frest Run AwplHald> 10

Riadin Spd: Mens TracelDatachar

!
! PG Fizten: 32 40 Radlo Davice: BTS

Rl 10,00 dBm

Center 2437 GHz
‘Res BW 100 kHz WYBW 300 kHz

Qecupled Bandwidth

16.528 MHz
Tranismit Fred Errar 9,340 kHz DBW Poawer
» dB Bandwidth 16,42 MH=z x dB

500 dB

STATUS

TXCH11

Agien! Spectem Anatpear - Decapied BW

Radio Davice: BTE

% B -6.00 dB Curmtur Freg 2 452500000 GHz Readin Sid: Heme TracalDibieher
! e Trig: Free Run AoeglHald =100

NG s e Fhsten: 32 40

Ref 10,00 dBm

Center 2462 GH
‘Res BW 100 kHz FVEW 500 KHz

Qooupled Bandwidth

16.514 MHz
Transmil Fred Errar 2,807 kHz OBW Poawer
% dB Bandwidth 16,44 MHz xdB

=

-5.00 dB

ETATUE
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Temperature : 25C Relative Humidity : |60%
Pressure : 1012 hPa Test Voltage : DC 5V from adapter
Test Mode TX n Mode(20M) /CHO1, CHO06, CH11
Frequency 6dB bandwidth o9% Limit
sl bandwidth
Channel (MH2) (MHz) (MH2) (kH2) Result
Low 2412 17.630 17.647 500 Pass
Middle 2437 17.630 17.705 500 Pass
High 2462 17.640 17.658 500 Pass
TXCHO1

Agien! Spectem Anatpear - Decapied BW

Center Freg 2,41 2000000 GHz Curmtur Freg 2412500000 GHz Readin Sid: Heme TracalDibieher
e Trig: Free Run AoeglHald =100
MFGanLow Fazten: 30 A0 Radio Davice: BTS

Rl 10,00 dBm

Center 2.412 GHz Span 30 MHz
Res BW 100 kHz WWEW 300 kHz Sweep 2933 ms

Cocupled Bandwidth

17.647 MHz
Transmit Freq Error 466 Hz DBW Pawer 99,00 %
% dB Bandwidth 17.63 MHz = dB -G,00 dB

e ETATUE
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TX CH 06

Agixn! 3 pociiem Anabgear - Decupied BW

] TR ALEGR) 4T
w olB -6.00 dB Cartur Freg 2 437000000 GHz
Trig: Fres Run AglHold=> 10699

Radin Spd: Mens TracelDatachar

!
! NG LW Fctun: 32 40 Radlo Davice: BTS

Rl 10,00 dBm

Center 2437 GHz

Res BW 100 kHz WWEBW 300 kHz

Cecupled Bandwidth

17.705 MHz
14.069 kHz DBW Poawer
17.63 MH=z = dB

Tranismit Fred Errar
x dB Bandwidth

500 dB

STATUS

TXCH11

Agien] S peclem Anabeear - Decu pied BW
] T
Center Freg 2, 462000000 GHz

Cartar Fras 2 53000000 GHz )

Ridin Spd: Hene TracalDatachor

et Trig: Fres Run ArwplFald=> 1048
! PG ow 32 40 Radlo Oavice: BTS

Reef 10,00 dBm

Center 2462 GHz

Res BAW 100 kHz WEW 300 kHz

Cecupled Bandwidth

17.658 MHz
19,761 kHz
1784 WMHz x dB

Transmit Fred Error OBW Pawer

x dB Bandwidth

=

Spa
SwWeep

98,00 3%
-5.00 dB

STATLUS
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Temperature : 25C Relative Humidity : |60%
Pressure : 1012 hPa Test Voltage : DC 5V from adapter
Test Mode TX n Mode(40M) /CHO3, CH06, CH09
Channel Frequency 6dB bandwidth bangdgv(\?dth Limit Result
(MHz) (MHz) (MHz2) (kHz)
Low 2422 36.400 36.031 500 Pass
Middle 2437 36.390 36.024 500 Pass
High 2452 36.400 36.112 500 Pass
TX CH 03

Agien! Spectem Anatpear - Decapied BW

% B -6.00 dB Curmtur Freg 2 422500000 GHz Readin Sid: Heme TracalDibieher
e Trig: Free Run AoeglHald =100

PG Lo Fagion: 30 40 Radlo Davice: BTS

Rl 10,00 dBm

e e s e

Center 2422 GHr Span 60 MHz
Res BW 100 kHz WWEW 300 kHz Sweep 5.Ems

Cocupled Bandwidth

36.031 MHz
Transmit Freq Error «14,894 kHz DBW Pawer 99,00 %
% dB Bandwidth 36,40 MHz = dB -5.00 dB

e ETATUE
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TX CH 06

Agixn! 3 pociiem Anabgear - Decupied BW

Center Frag 2437000000 GHz Carmtar Fres 2837000000 GHe Radie Sid: Heaw TracelDatctor
et TriE: Frise Run AwglHald > 1000
! NP Lo FActen: 30 40 Radio Davice: BTS

Rl 10,00 dBm

i i

Center 2437 GHz
‘Res BW 100 kHz WYBW 300 kHz

Qecupled Bandwidth

36.024 MHz
Tranismit Fred Errar 18.813 kHz DBW Poawer 940,00 %%
» dB Bandwidth 36,39 MH=z x dB -G.00 dBE

=] STATUS

TX CH 09

Agiienl Spectiem Anabpear - Orcuped BW

% B 6,00 dB CartarFreg 2 450000000 GH: Feadle Std: Hen TracalDatachar
et Trig: Fres Run ArwplFald=> 1048
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6. PEAK OUTPUT POWER TEST

6.1 APPLIED PROCEDURES / LIMIT

FCC Part15 (15.247) , Subpart C

. . Frequency Range
Section Test Item Limit Result
(MHz)
15.247(b)(3) Pe‘;‘ﬁ:ﬁp“t 1 watt or 30dBm 2400-2483.5 PASS

6.1.1 TEST PROCEDURE

a. The EUT was directly connected to the Power meter

6.1.2 DEVIATION FROM STANDARD
No deviation.

6.1.3 TEST SETUP

=T POWER METER

6.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special
operating condition is specified in the follows during the testing.
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6.1.5 TEST RESULTS

TX 802.11b Mode
Maximum Conducted Output
ch:ﬁLe Frequency Power(PK) LIMIT
(MHz) (dBm) dBm
CHO1 2412 5.35 30
CHO6 2437 5.37 30
CH11 2462 5.33 30
TX 802.11g Mode
CHO1 2412 4.12 30
CHO6 2437 4.15 30
CH11 2462 4.14 30
TX 802.11n-HT20 Mode
CHO1 2412 4.11 30
CHO6 2437 4.10 30
CH11 2462 412 30
TX 802.11n-HT40 Mode
CHO3 2422 4.06 30
CHO6 2437 4.08 30
CHO09 2452 4.05 30
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7. 100 KHZ BANDWIDTH OF FREQUENCY BAND EDGE

APPLICABLE STANDARD

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz
bandwidth within the band that contains the highest level of the desired power, based on
either an RF conducted or a radiated measurement, provided the transmitter demonstrates
compliance with the peak conducted power limits. If the transmitter complies with the
conducted power limits based on the use of RMS averaging over a time interval, as
permitted under paragraph (b)(3) of this section, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits specified in
§15.209(a) is not required. In addition, radiated emissions which fall in the restricted bands,
as defined in §15.205(a), must also comply with the radiated emission limits specified in
§15.209(a) (see §15.205(c)).

TEST PROCEDURE

a) Check the calibration of the measuring instrument using either an internal calibrator or a
known signal from an external generator.

b) Position the EUT without connection to measurement instrument. Turn on the EUT and
connect its antenna terminal to measurement instrument via a low loss cable. Then set it to
any one measured frequency within its operating range, and make sure the instrument is
operated in its linear range.

c) Set RBW to 100 kHz and VBW of spectrum analyzer to 300 kHz with a convenient frequency
span including 100 kHz bandwidth from band edge.

d) Measure the highest amplitude appearing on spectral display and set it as a reference level.
Plot the graph with marking the highest point and edge frequency.

e) Repeat above procedures until all measured frequencies were complete.

7.1 DEVIATION FROM STANDARD
No deviation.

7.2 TEST SETUP

EUT SPECTRUM
ANALYZER
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7.3 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special
operating condition is specified in the follows during the testing.

7.4 TEST RESULTS
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802.11g: Band Edge, Left Side
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802.11n-HT20: Band Edge, Left Side
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802.11n-HT40: Band Edge, Left Side
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8. ANTENNA REQUIREMENT
8.1 STANDARD REQUIREMENT
15.203 requirement: For intentional device, according to 15.203: an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device.

8.2 EUT ANTENNA

The EUT antenna is FPCB antenna,. It comply with the standard requirement.
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9. EUT TEST PHOTO

i

Conducted Measurement Photos
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Radiated Measurement Photos

Radiated Measurement Photos
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10. EUT PHOTO

KX END OF REPORT 2 3% 3¢ 2% %%
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